1 6 8 9 10 11 [ 12 13 [ 14 [ 15 16
SBL-250US
ITEM | PART NUMBER DESCRIPTION Qry.
1 | c-23114 AR _SPRING 2
2 | A=31934—1 SBL BOLT & CHAN KIT 1
3 | B-31918—1 SBL BEAM BRACKET WELDMENT 1
4 | B-31918—2 SBL BEAM BRACKET WELDMENT 1
5 | c-31399 SBL ARM_WELDMENT 2
6 | C-31915-1 SBL FRONT WELDMENT 1
7 | c-31915-2 SBL FRONT WELDMENT 1
++8 | DWG D-31935 SBL-250US_DRAWING 1
9 | A-31927 SBL IDENTIFICATION TAG 1
10 | A—21066 RIVET, DRNVE 1
+ NOT SHOWN
—
SCALE  1:15
SHOULDER BOLT & 811 B &
5/8 PREV. TORQUE NUT 8 PREV. TORQUE NUT
® C—CHANNEL SUPPLIED WITH
SUSPENSION KIT OR EQUIVALENT
BRACING SUPPLIED BY CUSTOMER
A
—
u 3/4—16 SPIRALOCK ®
HEX FLANGE NUT e
5/8-11 HHB &
3/8-16X.88 5/8 PREV. TORQUE NUT
HEX CAP SCREW
*33.25 MIN.
BEAM CENTERS SECTION A
FLAT |
WASHERS
SBL D TAG LOCATION TORQUE SPECIFICATION
— TORGUE
DESCRIPTION size s
SBL AR SPRING NUTS 3/4-16 45-55
SBL AR _SPRING BOLTS 3/8-16 25-35
9 SBL PIVOT BOLTS 5/8-11 140-160
SBL CHAIN MOUNT BOLTS 5/8-11 55-75
® Ie) ID TAG INSTALLED
O ON ITEM 6
O 4
NOTES:
1. THIS LIFT KIT IS AVAILABLE FOR USE ON A STANDARD TRAVEL HT250US
SUSPENSIONS WITH A RIDE HEIGHT OF 9.0, 12.0, AND 14.0 INCHES.
® 2. WEIGHT: 110.40 LB.
WEIGHT DOES NOT INCLUDE WELD REQUIRED TO ASSEMBLE
SBL KIT TO SUSPENSION
() 3. B/Z/ INDICATES FILLET WELD PLACEMENT
4. DIMENSION WITH ™" MAY VARY BASED ON TRAILER DESIGN
5. STANDARD TRAVEL, STANDARD BEAM HT250US WITH 9.0 INCH RIDE HEIGHT SHOWN.
6. AXLE BRAKE CHAMBER/CAM SHAFT MUST BE LOCATED AS SHOWN IN ORDER
FOR PROPER CLEARANCE AROUND THE LIFT KIT. SEE SECTION VIEW B-B ON PG. 2
7. PACKAGE THE KIT IN A B—22859 — RSC 225 X 1125 X 23 A/S BOX OR EQUIVALENT SIZED BOX
This print remains the property of
Hendrickson. Al information contained @
thereon is confidential. it is loaned,
Sorecs condiion tt e o0 e TG B o BN AT L VYR P “or21-10 e o
r . o T - oo e | DO | -0t  Erdmann o1 v
s ey o ey GHHENDRICKSON i e Y | SBL-250US e
pase for which it has been loaned to W):?):JXMRi f}ous_ = o T o225 | ke [no—ni—10 e va, THEP;(‘;ESS“E(NQAFL
you. IR COMMERCIALVEHICHE RISTEMS N s T e o, | & | oA s surEs HERORCRSON D D-31935




25 1105

757 MIN CLEARANCE

BETWEEN BEAM AND CAM SHAFT 251743

2X
251743

SECTION B-B
SBL AIR SPRING NOT
SHOWN FOR CLARITY

o |

251757

X
251730 MN

This print remains the property of
Hendrickson. Al information contained
thereon is confidential. it is loaned,
subject to return on demand, and on the
express condition that it Is not to be
Copied or used directly or indirectly
for any purpose ather than the pur—
pose for which it has been loaned to
you.

NO WELD
3 _ )
= )
@ o
o — o
-
7 1
il i I
L/' 251743
2X 1.00
BOTTOM OF FRAME L= G
B——- BRACKET TO BOTTOM OF
® SBL CHANNEL
251757
~ DIMENSION "A” CHART
NOTES: BEAM TYPE o
1. E7Z72 INDICATES FILLET WELD PLACEMENT A
HT250US 18.5
STANDARD BEAM i
HT250US 210
SELF-STEER BEAM i
®
UNLESS OTHERWSE _NOTED T v Tv 1amorss [P e o = e
[7] E*NE‘RIGK*“N TGLE;?‘N(;ESWARE: DM%SSASA}?[: o | 19736 | cre | sot3nt B): Erdmann 07-21-10 75 20F2
. x:: iggn | 1 | 19320 | ki | 12-09-10 C RADCLIFF TT:E‘SEZZ'?‘SE;EL SBL—-250US SzE DRANNG NUNGER
’ 205 | o e ooy 0 | 19226 | KeE | 10-11-10 2
a2 1'%’%5‘*“?9%&&%%0“@&‘%GE’*?SSDYOSTESMAS D\MEN@Sﬁ?iD;RDE‘STO ANSI Y14.5M-1982 _|REV. | EON NO. | BY | DATE e WS BATES Voo D D-31935




